
 
 

 

Environmental Impact Assessment (Draft) 
 

 
 
 
February 2018 
 
 
 
 
 
 

BAN: Rupsha 800 MW Combined Cycle Power Plant 
Project 
 
Volume 1 
(Component 1 – Rupsha 800 MW Gas-fired Combined 
Cycle Power Plant) 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
Prepared by North-West Power Generation Company Limited for the Asian Development Bank. 
 
  



 
 

CURRENCY EQUIVALENTS 
(as of 14 February 2018) 

 
Currency unit – taka (Tk) 

  Tk1.00 
  $1.00 

 
 

= 
= 

$0.0120548 
Tk82.96 

ABBREVIATIONS 

 ADB – Asian Development Bank 
 CCPP – combined cycle power plant 
 CITES – Convention on International Trade in Endangered Species 

of Wild Fauna and Flora 
 COD – chemical oxygen demand 
[...]
high temperature steam and converts it to mechanical energy or useful work. Steam from a 
Boiler/HRSG enters into the turbine in HP end and flows over the bladed rotor to the LP end. And 
in doing so steam loses its kinetic energy and enthalpy and causes the bladed rotor to spin. In 
other words, this loss of energy is converted into mechanical energy. At the LP end, the steam 
enters into the condenser where it is cooled and condensed by circulating cooling water. The 
condensate is then pumped to the feed water tank via Deaerator by a condensate extraction 
pump. The condensate (feed water) is then pumped from feed water tank to Boiler/HRSG drum 
through heaters by feed water pump and thus completes the steam-feed water –condensate cycle 
 

3.8.4 Fuel storage and handling system 
 
106. The proposed plant is a dual fuel (natural gas and HSD) based CCPP. The SGCL will 
supply natural gas at a pressure of about 400psi through a pipeline of around 10km-long with 24-
inch diameter. Gas pipeline will connect from the existing Khulna city gate station (CGS) to the 
RMS of the power plant. From this RMS gas will be supplied at a pressure of 150 psi to the gas 
booster. Using gas booster gas will be supplied to the gas combustor through at a pressure of 
330 ± psi. 
 
107. HSD will be supplied by Bangladesh Petroleum Corporation (BPC) from its Daulatpur, 
Khulna depot. Two options were considered as possible routes for delivery to the CCPP in 
Khalispur. By road using tankers will be 3.1 km from the BPC depot to the CCPP and through the 
Bhairab River by barge at 3.3 km. There is an existing jetty, but the stability and condition will be 
assessed by the Design and Build Consultants if it can handle unloading of HSD. To ensure 
reliability during operations, a new permanent jetty will be constructed to handle loading and 
unloading of HSD from barges and for general purposes. Two storage tanks for HSD will be 
installed at 15,000 m3 each. These two tanks can handle 10 days of continuous operation on 
HSD.  
 

3.8.5 Water System and Water Balance 
 
108. According to the Feasibility Report (August 2017), the hourly water requirement of the 
plant is 2,010 m3/h as makeup for plant cooling and all other purposes. The required water will be 
taken from the Bhairab River. Accordingly, a water balance diagram has been developed showing 
the use of forced draft cooling tower technology with surface water (Figure 3.10). 
 
109. Intake channel. The use of forced draft closed-loop cooling system, some 4% of the re-
circulating water flow rate must be made up to compensate for blowdown water and evaporation, 
and water drift losses depending upon the design parameters of the tower. The blowdown water 
flow rate is assumed some 2% to keep the solid concentration in the circulating water within 2 
times that in the makeup water. The remaining 2% is required for compensation of evaporation 
and water drift losses. Therefore, the required makeup water flow rate can be estimated at 2,010 
m3/hr. Intake channel is shown in Figure 3.11. 
 
110. The area for the water treatment facility including river water intake facility, water treatment 
plant, ETP, reverse osmosis plant and raw water treatment plant is estimated to be approximately 
5.61 acres. The area allocated for the other balance of plant including fire water reservoir, potable 



41 
 

 

water tank, CO2 storage area and hydrogen plant is estimated to be approximately 3.16 acres. 
The cooling water system (intake from river) shall consist of the intake bay, raw water lift pumps 
3x50% duty. The cooling water system shall be equipped with E.O.T crane (indoor) and an E.O.T 
crane for the intake bay (outdoor). The power distribution room and maintenance area shall be 
located in the C.W pump house. The river water shall be extracted through three concrete lined 
intake channels. Each channel shall be equipped with a steel gate and trash rack. 
 
111. The depth of River Water Intake channel has been decided based on the low water Level 
and sufficient head to maintain the required velocity and discharge into the river water Intake 
channel. Thus, the invert level of the intake channel is kept approximately at 2.098 MSL 
(2.558mPWD) in order to have the required flow even at low water level of the River. The twin cell 
reinforced concrete culverts are planned with approximate size of 5x2.5m each. The location of 
the discharge and intake are not included as sites where the dolphins go (see Annex 11 IUCN 
report). 
 
112. The intake water will be filtered first and supplied to the reverse osmosis plant and cooling 
tower make up water system. The blow down water from all of the machineries, pipelines or other 
systems except the cooling tower blow down will be collected through drainage network into the 
ETP for treatment. All oil contaminated drains from process area (HRSG, turbine hall, transformer 
area, storage tanks, etc.) will be collected in retention basins for treatment by oil separator. 
 
113. According to the water balance diagram, ETP will receive blow down from pipelines, 
HRSG, water treatment plant, oil separator, brine from the reverse osmosis plant for treatment. 
The ETP will maintain the more stringent effluent of industrial waste as mentioned in ECR 1997 
(Schedule 10) and IFC-EHS Guidelines for Thermal Power Plants 2008 (Table 5). The treated 
wastewater will be disposed of in the monitoring basin where the cooling tower blowdown will also 
be received. At the feasibility stage, it has been envisaged that around 1030.5 m3/hr water will be 
discharged to the river through continuous monitoring or water can be reused for general purpose 
washing, etc. 
 
114. The sludge may be generated from a number of sources like clarifier, water treatment 
plant, ETP, etc. Sludge components may include oil and grease, suspended solid particles, 
sewage, demineralizers, and other chemicals used to maintain the quality of water in feed water 
and cooling systems. 
 
115. Sludge from the sewage treatment plant will be disposed off following the requirements or 
procedures by the Khulna Water Supply and Sewerage Auhtprity. 
 
 
 
 



42 
 

Figure 3.10: Water balance diagram of Component 1 

 
 



43 
 

 

 
Figure 3.11: Rive intake channel at Bhairab River 

 
3.8.6 Reverse Osmosis Plant 

 
116. Based on the hydrological report, it is found that the water from the Bhairab River at site 
location reaches a high salinity range of maximum 25,000 μS/cm. High salinity water lowers vapor 
pressure of the water, thus the water does not evaporate as readily. This makes it less as an 
effective coolant and reduces tower performance. Therefore, the water needs to be desalinated 
and treated at the reverse osmosis plant. 
 
117. Reverse osmosis is a process in which dissolved inorganic solids are removed from a 
solution/water by pressure pushing the water through a semi permeable membrane. High salinity 
water contains a number of constituents including metals, salts, and organic compounds. As high 
salinity water passes through a reverse osmosis membrane, many of these chemicals are 
removed, leaving a fresh and purified water product. This water will be used for the plant. 
 
118. The removed constituents, called the concentrate, which is at higher concentration than 
source water will be blown down to the ETP. The concentrate will be monitored and discharged 
accordingly. The layout of the reverse osmosis plant is shown in Figure 3.8. 
 
 
 



44 
 

Figure 3.8: Flow diagram of a reverse osmosis plant 
 

Source: https://electricalstudy.sarutech.com/boiler-feed-water-treatment-process-demineralization-plant/index.html 

 
 

3.8.7 Water Treatment Plant 
 
119. The river water system (pre-treatment) will be a conventional treatment of the raw water 
from the Bhairab River consisting of aeration pool, coagulation, flocculation, clarification and 
filtration processes, that will be able to produce treated water that meets the required water quality 
for the cooling system. 
 
Below are the typical chemicals used in a water treatment plant for CCPP: 
 

• Caustic Soda 

• Sulfuric Acid 

• Hydrochloric Acid 

• Alum 

• Hydrated Lime 
 

• Polymer 

• Hydrogen Peroxide 

• Sodium Hydroxide 

• Ammonia Hydroxide 

• Trysodium Phosphate 
 

3.8.8 Cooling System 
 
120. The proposed project is situated on the West bank of the Bhairab River. Feasibility report 
proposes closed-loop cooling system with two cooling towers using surface water from the 
Bhairab River. 
 
121. A cooling tower is a heat exchanger, in which heat is withdrawn from the hot water by 
contacting between the hot water and the air and through the evaporation of a small portion of 
the hot water. 
 



45 
 

 

122. Hot water from the condenser is pumped to the top of the cooling tower and is then evenly 
disperse using dispersion fans or spray nozzles over the top of the tower. The water then evenly 
flows down the cooling tower’s fill. This process causes the water to spread out over the thin 
sheets and constantly flow down the fill. Spreading of water over such a large area significantly 
accelerates evaporation and consequently dissipates heat. Big fans are utilized at the top of the 
cooling tower to suck air in (induced draft) through the sides of the fill system. This further 
accelerates the evaporation of the water as it flows down the fill. The hot water thus is cooled and 
is collected at the bottom of the cooling tower (cooling tower basin) is then pumped back to the 
condenser, and the process continues. 
 
123. In case of other cooling, separate heat exchangers are used. A heat exchanger is a device 
that transfers heat from one medium to another. Heat exchangers are of different types. But shell 
and tube type heat exchanger are commonly used. In this type hot media (lube oil, hot water) runs 
through the tubes, and the cooling media (cooling water) flows over the tubes (inside the shell). 
Thus, heat transfer takes place between the two fluids (hot media and cooling media). 
 

3.8.9 Effluent Treatment Plant (ETP) 
 
124. The process wastewater shall be treated in the ETP, after which it shall be discharged into 
the monitoring basin. Effluent will be tested prior to discharge to ensure that it meets ECR 1997 
(Schedule 10) and Table 5 of IFC-EHS Guidelines for Thermal Power 2008. The process 
wastewater includes waste streams from plant oily waste, plant facilities, drains, and other 
miscellaneous streams. Wastewater sample points shall be provided in the plant (Figure 3.9).  
 
125. The ETP system, which includes the chemical wastewater collection and treatment 
system, shall have the following units:  
 

• wastewater storage tank 

• pH balance tank  

• coagulation, sedimentation and flocculation tank  

• sludge dehydrator   

• filtering system 

• monitoring basin 

• supply pump 

• intermediate pump   

• sludge discharge pump   

• dehydrator supply pump 
 
126. Wastewater from the water treatment plant shall be routed into the effluent 
treatment/neutralization basin. Oil-contaminated process water will be passed through the 
oil/water separator. After oil separation, the effluent shall be routed into the ETP/neutralization 
basin. Sludge collected from the ETP shall be disposed of according to the requirements or 
procedures of Khulna Water Supply and Sewerage Authority. ETP sludge may be used in the 
brick field. 
 
127. Roof drain, storm water and water tanks overflow shall be conveyed into a check pit and 
discharged into the cooling water discharge line after checking the water quality.  
 



46 
 

128. All water discharge from the ETP to the environment shall comply with ECR 1997 
(Schedule 10) and Table 5 of the IFC-EHS Guidelines for Thermal Power Plant 2008. The 
capacity of the ETP will be 110.5 m3/hr indicated in the Feasibility Report (August 2017). 
 

3.8.10 Sewage Treatment Plant (STP) 
 
129. At an estimated rate of 1.5 m3/hr, the influent sewage from the buildings in the power plant 
premises enters the STP by passing through a primary and secondary screen for gross solids 
removal and insoluble particles, respectively (see Figure 3.10). This step ensures the mechanical 
reduction of solids prior to aeration. 
 
130. When the sewage enters the aeration tank, the sewage, it is subjected to air, which is 
forced through diffuser into the air chamber. This is done to ensure that sufficient oxygen supply 
is provided allowing microorganisms to oxidize treatable wastes in to carbon dioxide, water, and 
stable sludge. 
 
131. Following aeration, the wastewater flows to the clarifier in which, the sewage solids sludge 
is settled at the bottom. A portion of the sludge, return activated sludge is pumped back to the 
aeration tank to maintain maximum efficiency of the biological processes that occur within the 
aeration tank. The remaining sludge, the waste activated sludge is sent to the sludge holding tank 
for disposal. The treated water then flows into a filtration system in which any residual suspended 
matter is removed through sand filtration. From the filtration system, the treated water flows from 
the filter to a disinfection chamber for treatment through the process of chlorination disinfection to 
remove microbial bacteria in the liquid prior to discharge to the public drain. Design of STP will 
comply with the Bangladesh National Building Code 2011 and the quality of water from the STP 
will comply with Schedule 10 of ECR 1997 and/or Table 1.3.1 of IFC-EHS Guidelines 2007. 
Treated water can be used for gardening or other general purpose cleaning. 
 
 

Figure 3.9: Typical Effluent Treatment Plant (ETP) 

Source: CEGIS, 2017 

 



47 
 

 

 
Figure 3.10: Typical Sewage Treatment Plant (STP) 

Source: http://www.texascenter.org/almanac/QUALITYCH2P4.HTML 

 
3.8.11 Power supply and evacuation system 

 
132. Proposed site is the abandoned residential area of KNM. Most of the houses have been 
abandoned, except two schools, one mosque and a few houses which are in function. There is 
an existing facility of a low voltage distribution system for domestic power supply. EPC contractor 
in consultation with BPDB can re-organize the existing power supply system to get Electrical 
Power during the pre-construction, construction and commissioning phases. 
 
133. Based on the plant’s generation capacity, the Power generated from the proposed power 
plant would be evacuated either at the voltage level of 230 kV or at 400 kV through suitably rated 
Generator Transformers (360MVA for gas turbine and 180MVA for steam turbine) and will be 
connected to the plant switchyard through underground cables. Based upon the load flow study 
conducted by PGCB, the better power evacuation option would be the 230kV to Khulna south 
substation. The power from the plant switchyard will then be evacuated to 230 kV Khulna south 
substation at a distance of 29 km through overhead transmission lines. 
 

3.8.12 Control and instrumentation System 
 
134. State-of-the-art microprocessor based Distributed Control System (DCS) control and 
protection system will be provided for the proposed CCPP. The system will be integrated with the 
control, instrumentation, alarm and protection of the plant, in addition to data acquisition, signal 
conditioning, closed loop control, open loop control, alarm processing and annunciation, event 
recording and real-time trend recording and communication with other devices/systems. For the 
purpose of communication between the components, a DCIS redundant communication system 
will be installed. The design of the control & monitoring system as well as its constructive feature 
will be guided by the following principles, namely:  
 

• Standardization and interchangeability  

• Modular concept of control system  

• Online testing of critical parameters  

• Fail safe operation  
 
135. The control system shall consist of redundant controllers. The control system will be 
designed in distributed process control system based on the microprocessor technology. The 